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GUANGZE COUNTY HARVEST SEASON CRAFTS CO, LTD
CEXIA 58, SHUANGMEN VILLAGE, LUANFENG TOWNSHIP, GUANGZE COUNTY, FUJIAN PROVINCE
354100,China

Sample Description . plywood

As above test item and its relevant information regarding to the submission are provided and confirmed by the
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability,
reliability or/and integrity accordingly.

Sample Receiving Date : Sep 26, 2024
Test Performing Date : Sep 26, 2024 to Sep 29, 2024
Test Performed : Selected test(s) as requested by applicant
Test Result(s) : For further details, please refer to the following page(s)
Test Requirement Conclusion
1 Formaldehyde Release See Results

Signed for and on behalf of
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SGS Reference No.: CAN24-0214005
The below tests were conducted by Guangzhou Branch, SGS-CSTC Co., Ltd.

Test Result(s):

Test Part Description:
SN ID Sample No. SGS Sample ID Description
SN1 A1l CAN24-0214005-0001.C001 Light brown wood
Remarks:

(1) 1 mg/kg =1 ppm = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected (< MDL)
(4) “-" = Not Regulated

Formaldehyde Release

Test Method:  With reference to EN 717-3: 1996, analysis was performed by UV-Vis.

Test ltem(s) Unit(s) MDL A1
Formaldehyde Release mg/kg 10 ND
Moisture Yo (w/w) - 12.7

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple
Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

Sample Photo:

*** End of Report ***
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